PANELI O

Sponsor:
Azzardo Sp. z o0.o0.

WA LL PANELS

Strzeszynska 33
60-479 Poznan
Poland

Product:
Colette wall panel

ACOUSTIC TEST REPORT

Material:
felt; bamboo,
wood fiber

Sound absorption coefficient test Panelio Wall Panels from

Azzardo Sp. z 0.0.
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Issue date: 2024/02/08

Hz a,
100 0.18
125 0.25
160 0.47
200 0.65
250 0.83
315 0.80
400 0.98
500 1.09
630 1.05
800 1.05
1000 1.16
1250 1.01
1600 0.91
2000 0.83
2500 0.98
3150 1.01
4000 1.09
5000 0.94
NRC 0.95




